ey LONCINIES
T

LC2V80FD

Version number- LC/LT-2018-A

BAAMHRGEMLE  LONCIN MOTOR CO.,LTD.







SESLIE R (CYLINDER HEAD ASSY)

F5 FHHHS _ o " ¥ SIEM
No. Part No. FabtrRE Description ARERE Reqd. QTY |ONSUMABLE GRAD

1 380140103-0004 |/AFALE=MHIZ#2® |Hexagon bolt with flange  [GB/T 5789 M6 _L=25;%¥ (H4:Q16 4 C

2 110690101-0001 |#HLMRASE QOil rule combination T230 HLIMZE M20x2.5: 455 AL 1 B

3 120230165-0001 |S#I3LEE Cylinder head cover T230_Jc LNy 0486 4, 1 C

4 120250058-0001 |SELSLE&=Z T H Gasket for cylinder head co(T230 J£0.5 interface(N-8092); 1 C

5 380140454-0002 |/NASLEA=MH124 |Hexagon bolt with flange  [T440 M10x1.25 L=65 il k%402 6 C

6 380180139-0001 | L2+ Stud T470 M8 L=42;%%5¥ F%¥Q16 4 C

7 120080786-0001 | &Ik Cylinder head(L) T231 A8k BUIRA, 1 B

8 270960028-0002 | NMTEE Spark plug RC12YC;Cr3+4ii1k, 1 A

9 120150250-0001 |SEISLZRFHE Gasket for cylinder head  [T231 A& J51.2; 1 A

10 380600122-0001 |5E{ifH ocation pin T370 d=12_L=12; 2 C

11 160190114-0001 |ESSR= air deflector(L) T231 FMErsk S, 1 c

12 380140013-0005 |/AfALAE=MHIZ2 |Hexagon bolt with flange  [GB/T 5789 M6 L=16;%%# FH4:Q16 2 C

13 120550017-0001 | H- Lifting eye T470; 1 C

14 380020086-0001 |7<f LB 1212 Hexagon shaft shoulder bolt| T390 M6x16.8($8x5.8);# x B FQ 1 C




SHSLITE R (CYLINDER HEAD ASSY)

F5 S . _ - PGy SRBEM
No. Part No. A Description MBS Reqd. OTY |ONSUMABLE GRAD

1 380140103-0004 |[/AFALA=MHIZ® |Hexagon bolt with flange |GB/T 5789 M6 L=25:4%15 H4+Q16 4 C

2 110690101-0001 |#LHRAES Oil rule combination T230 HLIHZE M20x2.5;4 55 % A{0 1 B

3 120230165-0001 |S &L= Cylinder head cover T230_Jc A HLHINE O _SBE54, 1 C

5 380140454-0002 |/RFASLA=HIZI |Hexagon bolt with flange  [T440 M10x1.25 =65 fT Ji% %12 6 C

4 120250058-0001 |KEILEZ T Gasket for cylinder head coT230 J50.5 interface(N-8092): 1 A

6 270960028-0002 |:X{EZE Spark plug RC12YC;Cr3+4lifk, 1 A

7 120080787-0001 |<#IL Cylinder head T231 AL BUCIRE; 1 B

8 120150250-0001 |SELSL2 )3 Gasket for cylinder head  |[T231 & J51.2; 1 A

9 380600122-0001 |7E {i fH ocation pin T370 d=12 L=12; 2 C

10 380180139-0001 | LiE4% Stud TA70 M8 L=42;%% 15 FH4EQ16 2 C

11 160190115-0001 |ZESSRE air deflector T231 AMErsk b SikE, 1 C

12 380140013-0005 |/<fALA=MEE® |Hexagon bolt with flange  |GB/T 5789 M6 L=16:4%5 [H4¢Q16 2 C

13 300710132-0001 |z=yeas 20 Air filter bracket T231; 1 C

14 120550017-0001 |y H- Lifting eye T470; 1 C

15 380140004-0004 |/NFALA=MHIZ4 |Hexagon bolt with flange |GB/T 16674.1 M8 L=20; ¥ HQ 1 C




Hi#h 414 (CRANKCASE)

F5 FHHEHS = - - & GBIk
No. Part No. Faltr R bescription USRS Reqd. QTY |ONSUMABLE GRAD

1 380140067-0003 |/AALE=MEIZ#2 |Hexagon bolt with flange  [GB/T 5789 _M6_L=12;EHEH£Q16 5 C

2 160190111-0001 |ZESSR=E air deflector T231_FaAMIIPEL, 1 C

3 380650337-0001 [t Oil seal T110 _d=35_D=52_b=7;&Hg/Cr6/P 1 C

4 110810365-0001 |HAA7FE A Crankcase body T231; 1 B

5 380930114-0001 |EhiskE Location wire nail T231_ #FzHE A, 1 A

6 160190112-0001 |EKSH= air deflector T231 EMHL TSRE, 1 C

7 380140077-0005 |[AALEZEIZ# |[Hexagon bolt with flange  |GB/T 5789 _M6_L=20;E % H5¥Q16 1 C

8 380140013-0005 |[AALEZEIZH |[Hexagon bolt with flange  |GB/T 5789 _M6_L=16;E % H5¥Q16 3 C

9 281890012-0001 |#;M{RIF =3 Engine oil protector T231_ P EJERY TN RE; 1 C

10 110260001-0001 |Z 122 Sealing plug screw T240 M14x15:fE 5 H5F Q16 2 C

11 380450591-0001 |F#FE Flat washer Q/LX G 8.7_RME14 #\1%22 [EE2; 2 C

12 150350050-0001 |#l;H¥EiEsRES Oil filter T230 mNKAY; 1 A

13 150840004-0001 |#1;H#5 % & %3242 |Oil filter Mounting bolts T400; 1 C




Hi#h 414 (CRANKCASE)

F5 FHHS = o - o SHREMN
No. Part No. Faltr R bescription USRS Reqd. QTY |ONSUMABLE GRAD
14 380840812-0001 | & Seal ring T372 D=11.7 d=2.5 HAi;4 1 A
15 380780084-0001 | &L coupling T231; 1 C
16 380450514-0001 |FHFE Flat washer GB/T 290 _HK081210; 1 C

17 171630013-0001 | E Speed regulating arm T230; 1 B

18 380450522-0002 |FHE Flat washer T240 d=8 D=14 b=5;%Hg/Cr6/Pb 2 c
19 380650377-0001 |t Oil seal GB/T 896_d=7;#1A 7 Q19 1 B

20 381350004-0001 |44 Pin clip T230_ %%, 2 A

21 140250019-0001 | & K i® Leaf valve T231;%Hg/Cr6/Pb/PBB/PBDE<10 1 A
22 150310020-0001 |E Filter GB/T 5789 M6 L=12;% ¥ 145:Q16 1 A

23 110850025-0001 | 0 48 25 3t PACKING, BREATHER CHT230; 1 A

24 110840035-0001 |FEI% %354k CAP,BREATHER CHAMBEI|[T230; 1 C

25 380140077-0005 |/NALA=MH124 |Hexagon bolt with flange  |T230 JE%; 4 C

26 380950212-0001 | &k Pipe clip T240 ®16.5 K5 K; 2 A




Hi#h 414 (CRANKCASE)

F& SHHEHSE o o e K SiREM

No. Part No. Faltr R bescription USRS Reqd. QTY |ONSUMABLE GRAD
27 380741182-0001 [BSE Breather tube T230_ KA, 1 A

28 270360140-0001 |#2 =1 B4 Components of starting mot{GB/T 16674.1 M8 L=95:4% ¥ [14%Q 1 B

29 380140191-0004 |/AFALEA=MHEIZ42 |Hexagon bolt with flange  |T230 AMIEIk T S =, 2 C

30 160190113-0001 |ESERE air deflector T230_[RymfRY"_Bi Je 4% f-3,DC260 1 B

31 270850025-0001 |z 4k i 28 <7 41 Starting Relay Support GB/T 6177.1 M6;#% W FH#:Q16 1 C




—%
5|
Hi#if s (CRANKCASE COVER)

F& FHHHS — i o~ B SIEM
No. Part No. R Description MBS Reqd. QTY [ONSUMABLE GRAD

1 380140339-0001 |AALEA=MH124 |Hexagon bolt with flange  |T320 M8 _L=50:%% % F4FQ16 11 C

2 380650574-0001 [;m%t Oil seal T490_d=40_D=52_b=7; 1 B

3 110820200-0001 |ghiHFEEs Crankcase cover T231; 1 C

4 380600123-0001 |7 f7 4y ocation pin T370 d=10 L=12; 2 C

5 171750043-0001 |35 U5 %C Eh 4k Components of governor ge|T231 K1 H11.8g; 1 B

6 110830072-0001 |HhiHfas=Z 518 Crankcase cover gasket  [T231; 1 A

7 380140067-0003 |AALEA=MH1Z4 |Hexagon bolt with flange |GB/T 5789 M6 L=12:4%#5 [15:Q16 3 C

8 110690116-0001 (HLiMRAEE Qil rule combination T231 Al R F A, 1 B

9 283690002-0001 |HHIIRERS Oil level alarm T390 J& /J1#(0.02~0.06)MPa; 1 A

10 380780084-0001 |&#EL coupling T240_M10x1_fi#as ek, bt 1 C

11 380450514-0001 |F#[E Flat washer T040 T21 N210 4M%16 JEFE1.5 1 C

12 150290019-0001 |#1;/ =M Engine oil Strainer T390; 1 A




—%
e
#4835 (CRANKCASE COVER)

F5 FHHEHS — - . e SinEM
No. Part No. AT Description ABAA Reqd. QTY JONSUMABLE GRADI
13 150340012-0001 |#LiM0E MW= Cover,Oil Strainer T390; 1 C

14 380140077-0005 |/AALE=MHIZ12 |Hexagon bolt with flange |GB/T 5789 M6 L=20:4% 15 [15:Q16 3 C

15 150010109-0001 |#L;H 3R B0 Components of oil pump  [T231; 1 B

16 380640016-0001 |fMEK Steel ball GB/T 308_®9.5; 1 C

17 381150370-0001 |[£& Compression spring T240_ 22 5.3, £ Hg/Cr6/Pb/PBB/H 1 A

18 380840976-0001 |% &t Seal ring T230 D=41.6 d=3.5 FIEK kit 1 A

19 380600121-0001 |7 {1 54 ocation pin T041 d=8_L=10; 2 C
20 150040053-0001 |;H3R 3= Oil pump cover T231; 1 C




fidh 5% (CRANKSHAFT PISTON)

F& TS . - . e SinEM
No. Part No. AT Description ABAA Reqd. QTY JONSUMABLE GRADI
1 130070157-0001 |;EEHAS Piston ring combination T09J — "I H#iwi1.2; 2 A
2 130030226-0001 [;E%E Piston T390 “F-Tii, EPA3; 2 A
3 380560078-0001 |22 Steel cable baffle ring T390 & ZEAH 1 Il 4 B
4 130060054-0001 [iEZE Piston pin T390 _(17x54.6; 2 C
5 130150073-0001 |iEFF Connecting rod T390; 2 B
6 130290691-0001 |mhHER4 crankshaft T231_Hoh_~Fghh, 4 i B.11.925,% 1 B
7 380620035-0001 | Key GB/T1095 L=40 7x7 AW 1 B




BES%% (ROCKER,CAMSHAFT)

F5 FHHEHS = - - B GBIk
No. Part No. AT Description USRS Reqd. QTY JONSUMABLE GRADI
1 140390015-0001 |5, 1A%« Valve adjustment cap T11D;%& Hg/Cr6/Pb/PBB/PBDE<1000( 8 B

2 140380021-0001 |K[7 )9k Valve locker T11D_ 8RR ASGEN)_HEXI1H;&Hg 4 B

3 140340025-0001 |S[ )58 B Retainer, valve spring T11D EPIAZ; & Hg/Cr6/Pb/PBB/PB 4 B

4 140400012-0001 |K1]JNEE Inner spring of valve T110;%&Hg/Cr6/Pb/PBB/PBDE<1000p 4 B

5 140360010-0001 [#$)0= Valve oil seal T110;Z&Hg/Cr6/Pb/PBB/PBDE<1000p 4 B

6 500550037-0001 |K| ]1NEEEEFE Seat, valve spring T390; 2 B

7 140020178-0001 | JEH Valve Kit T231; 1 B

8 140450062-0001 |/ fiE=HIRE Hexagon nut with flange ~ [T390_EPAS3; 4 C

9 140710014-0001 |3 3LiB42 Stud T390 _EPA3; 2 C

10 140670037-0001 | JiEEHA Valve rocker combination |T09J 156 E{RSLE; 4 B

11 140690017-0001 |#EFFEHE Push rod T390; 4 B




% 3
®
p 20
5, 1
W) ) .
/
RN F. KUEE (FLYWHEEL)
F& SHEHS = - e HE SiE%
No. Part No. RN Description GRS Reqd. OTY |ONSUMABLE GRAD!
1 270190060-0001 |7¢ Hi 28 B 4 Components of charging cufT231 £ #4741 a3l =k, DC260W ;4 H 2 1 A
2 380190008-0005 | Py £ 84T Socket head screw GB/T 70.1_M6_L=20;E 5 H4¥Q16 4 C
3 270020357-0001 | bLEs 7 it FLYWHEEL COMP T231; 1 B
4 380451020-0001 | & Flat washer T230_ME13_4%45_EES5_ i, 1 C
5 380140457-0001 | ASLA=MHIZ# |Hexagon bolt with flange  |T390 M12x1.25 =35 "YiC1R42 ;{8 1 C
6 160180020-0001 |rt%S Impeller T390; 1 B
7 380140004-0004 |/AFALE=EIZ#2 |Hexagon bolt with flange  [GB/T 16674.1_M8_L=20;E % B ££Q1¢ 4 C
8 160210141-0001 |X & =3¢ Fan cover comp. T231; 1 B
9 160710007-0001 | X 2445 Xk Fan cover Windshield T231; 1 C
10 | 380140013-0005 |AfALE=EIE# [Hexagon bolt with flange  |GB/T 5789 M6 _L=16;{ 5 45¥Q16 4 C
11 270880261-0001 |iff #4374 RectifierVariable voltage req T231 Ry {#9" Bh k#4557, DC260W 1 A
12 | 380140103-0004 |A<fASLE=EIE# [Hexagon bolt with flange  |GB/T 5789 M6 _L=25;{& 5 4¥Q16 4 C
13 271810062-0001 |BnhiZHIF5% Start control switch T230_ g KIF R BRI E,; 1 A
14 | 271340081-0001 |k FF X 4HRE Ignition switch key T230; 1 A
15 380020086-0001 |/~ LB 1EE Hexagon shaft shoulder bolt| T390 M6x16.8(18x5.8); {5 H Q16 1 C
16 | 270920432-0001 |k £ g COIL ASSY.,IGNNTION(L) |T231 & R _iRE BaEERH, 1 A
17 270920433-0001 | fik 218 COIL ASSY.,IGNNTION(R) |T231_ &, _iRkeE BaE, 1 A
18 | 380140054-0003 [A<fASLE=EIE# [Hexagon bolt with flange |GB/T 5789 M6 L=30;{E % H%5£Q16 4 C
19 | 160010110-0001 [EkFEe B M Heat sink Part T231_fsg% HEK273.5mm,B—1E 1 B
20 | 380960223-0001 [RfEHS Clip combination T240 ¢15.5;555% 019 | 4 A




¥ \g@ 11

A3 %% (CARBURETOR)

F& FHHS = - w e SREM
No. Part No. bt B Description AERE Reqd. QTY [ONSUMABLE GRAD

1 380140375-0001 |~FASLA=EE®E |Hexagon bolt with flange  |GB/T 5789 _M6_L=85;5% i A £¢Q16 4 C

2 180280130-0001 |Z5yE 25 Kk Air filter seat T231 #4ER fBas; 1 B

3 170430192-0001 |1bihEs =13 Carburetor gasket T230_ ZEI8E8 8, 1 A

4 170021972-0001 |14, %¢ Carburetor T231_MEE #l4H60Hz +EEiEE_MEO 1 B

5 170430191-0001 |1biMESZH Carburetor gasket T230 1kimaRieiEsl 516HsE 2B Z 1 A

6 380140054-0003 |/~ kit 2 miZ s |Hexagon bolt with flange GB/T 5789 _M6_L=30;#E = H£Q16 2 C

7 180420661-0001 |F <& Intake pipe T230 BBa% {bimasieiEl; 1 C

8 170430190-0001 |{bihassE &t Carburetor gasket T230_{b;masieiEsL B, 2 A

9 170440101-0001 |4b 725 Fg P dd Heat insulating pad for carbT230; 1 B

10 170430210-0001 |{bihassE &1 Carburetor gasket T231 HSORHHE, 2 A

11 | 380140051-0005 | AL A=E %R |Hexagon boltwith flange  |GB/T 16674.1_M8_L=35; & i 5 Q14 4 C

12 180420749-0001 |54 Intake pipe T231 WEE BT, 1 C

13 | 380950188-0001 |4k Pipe clip T040 HERE; 1 A




f
[

203
20 22—
-,
11

F& S-S . o e e BiREMN
No. Part No. bt B Description AERE Reqd. QTY [ONSUMABLE GRAD
14 | 380750942-0001 |1& Oil tube T61Y ME4 5128 K350,2Hg/Cr6/F 1 A

15 170460019-0001 |/5;H3R Gasoline pump T231; 1 B

16 174680002-0001 (KR = COVER,FUEL PUMP T231; 1 C

17 | 380140103-0004 |AfEL%=EIERZ |Hexagon bolt with flange  |GB/T 5789_M6_L=25;58 1 Q16 2 B

18 380770292-0001 |RIFEE Protective sleeve T400 NE14 BEE0.5 K120 WHE, 1 A

19 | 380750381-0001 |;#1% Oil tube T110_A#%6.35 sME12.7 K185 2 2 A

20 380960120-0004 |kfEAS Clip combination T040 ®12_ ;3R E8Q19 6 A

21 | 380741320-0001 |{@5.& Breather tube T23L B8 ABERBoE, 1 A

22 170010046-0001 |#A:m S 528 Fuel filter T381; 1 A




@S (CONTROL)

Fe TS .. . . i Rk
No. Part No. FHb AR Description AR Reqd. QTY [ONSUMABLE GRADI

1 380140067-0003 (/<A 3LA=HEIE# |Hexagon bolt with flange |GB/T 5789 _M6_L=12;fEH A $*Q16 6 C

2 171730073-0001 |[FRZE R Support plate for speed regyT231;$E 15 [ £2Q16 1 B

3 171210615-0001 || JHIZR Throttle cable T231 EK133_T|HKESS BN, 1 A

4 171600127-0001 |{@iREE Governing spring T231 19.75[,K70;EEHQ16 1 C

5 175030002-0001 |F5= 11 HifFaide Throttle locker T230; 1 B

6 171620051-0002 |iF7E 22 Speed regulating bracket | T231;47 75 3k Vi & 84T 1N MiE 2T 1 C

7 380370066-0002 |7 £ 24 T 12 7} Hexagon nut with flange  |GB/T 6177.1_A®BAEHN _M6;&Hg/C 1 C

8 380250003-0002 |15 57 4L 5 (7 34 Square head set screw with|T040_M6_L=21(16mm);E:E 7 2L ElE | 1 C

9 171610039-0001 | TS| )EMHE throttle return spring T231 30/, £116; 1 A

10 | 171590042-0001 |31 JRIFF Throttle rod T231 142,58 % A52Q16 1 B

11 171680183-0001 |3 [ T#NFAK4L4 | Throttle handle combination|T231_ B4 A #EH HE£Q16 1 B

12 173710005-0001 || T FANRE Throttle handle Rubber slee|T231; A& £6#Q80 1 A

13 | 171650045-0001 |FEX] AT Choke valve pull rod T231 103 % A016 1 B

14 172920012-0001 |FEXI)FWHRAS Choke valve handle combin{T231 S4B Q16 1 B




ZEyE% (AIR CLEANER)

F& FHHS . . w s BIRBEMT
No. Part No. bt B Description AERE Reqd. QTY [ONSUMABLE GRAD
1 | 180020901-0001 |22 &2 Air filter T231_#LAT; 1 B
2 180070265-0001 |ZEE e =AaE Air filter casing cover T231 #4ER; 1 B
3 180100113-0001 |Z=iEasE N ES Air filter element combinatiof T231 #5E, 4.8 F: 1 A
4 180330062-0001 [JE/ESZIERK Support plate body of filter e|T231 #1.48: 1 B
5 380140067-0003 |/AASLEA=MEIE® |Hexagon bolt with flange  |GB/T 5789 M6_L=12;# % HFQ16 2 C
6 | 380140375-0001 |AfSLA=FE B |Hexagon bolt with flange  |GB/T 5789_M6_L=85:5& 1 H Q16 1 C




HESR (MUFFLER)

F& EHHHS = o - K BinEM
No. Part No. bt B Description AERE Reqd. QTY [ONSUMABLE GRAD
1 180650130-0001 |HES OZ Outlet gasket T231 1%, 1 A
2 180572403-0001 |;H7= 2% Muffler T231_FH A N N\ i s i 75 1 B
3 180990138-0001 |35 4837 48 Muffler bracket T231_ 4 B A R EIR B 1 C
4 380340005-0009 |/<AIRF Hexagon nut GBIT 6170_M8;&Hg/Cr6/Pb/PBB/PBI| 4 C
5 380140040-0005 |/ FA3LAZHEIEAR  |[Hexagon bolt with flange  |GB/T 16674.1 M8 L=16;{E1& B 5¥Q1¢ 2 C
6 380460001-0006 |14 H g Elastic washer GBIT 93_d=8;# ¥ [147Q16 2 B




s LONCINiZsz
IEEE AN R HERA D

Lonéin motar ¢o., L.

FEamtbit. ERTARBEE AL T I RKXERKIEIS
Add:No.99Hualong Road,Jiulongpo District,Chongging,China
Tel:86 23 8980 5678/86 23 8980 8505

Fax:86 23 8906 7566

Email:service@loncinengine.com
Website:www.loncinengine.com

PRINTED IN CHINA







	Cover
	左气缸头(CYLINDER HEAD)
	右气缸头(CYLINDER HEAD)
	曲轴箱体 (CRANKCASE)1
	曲轴箱体 (CRANKCASE)2
	曲轴箱体 (CRANKCASE)3
	曲轴箱盖(CRANKCASE COVER)1
	曲轴箱盖(CRANKCASE COVER)2
	曲轴_活塞(CRANKSHAFT_PISTON)
	配气系统(ROCKER,CAMSHAFT)
	磁电机转子、风扇罩(FLYWHEEL)
	化油器（CARBURETOR）1
	化油器（CARBURETOR）2
	调速控制(CONTROL)
	空滤器（AIR CLEANER）
	消声器（MUFFLER）
	封底

